MAHARASHTRAPOLLUTION CONTROL BOARD

Minutes of 1%t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” for getting
exemption from going through the entire EIA process i.e for assessment of application of under change in Product-Mix.

Date: 26™ April, 2023
Venue: Hybrid Mode, 4th Floor, Conference Hall, Kalpataru Point, Sion, Mumbai.

Technical Committee Members present for the meeting:

1. Dr.).B.Sangewar, Assistant Secretary (Tech), MPCB Chairman
2. Dr. V. M. Motghare, Joint Director (APC) Member
3. Mr. M.P.Patil, Chief Scientist & Head(HWMD)

Representative nominated by director NEERI Member
4. Mr. Anurag Garg, Associate Prof IIT, Mumbai Member

5. Shri.S.V.Patil, Head &Technical Advisor,
Dept of Alcohol Tech &Biofuel,

Vasantdada Sugar Institute, Pune Invitee Member
6. Dr.B R. Naidu, Ex Zonal Officer, CPCB Member
7. Shri. N. N. Gurav, RO(BMW) Member convener

At the outset, the request received from the members 1) Shri. A.M.Pimparkar Scientist-1, Environment department, GoM, 2)
Shri.Bharat Kumar Sharma, Regional Director, CPCB and 3) Representative nominated by director NCL Pune for leave of absence
from attending the meeting were placed before the committee meeting. The committee considered the same.

Dr.J.B.Sangewar, Assistant Secretary (Tech), MPCB & Chairman of the committee welcomed all the Committee members and
the minutes of the 4th meeting of the Technical Committee (2022-23) 1st sitting were conﬁrmed thereafter Committee deliberated on
the agenda items placed and following decisions were taken.

Minutes of tst Technical Committee Meeting {2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

e Qe

Page 1 of 68



MAHARASHTRA POLLUTION CONTRGL BOARD

¥

Agenda item No Item no 1 j
Proposal No. MPCB-CONSENT-0000156639
. . M/s. Deepak Nitrite Limited
Project Details Plot No. 1-8 and 26-31 MIDC Dhatav, Tal. Roha, Dist. Raigad -402109. %
NIPL Certificate NIPL certificate issued by Goldfinch Engineering Systems Pvt. Ltd. f
Introduction:

This has reference to the online proposal submitted vide No. MPCB-CONSENT-0000156639 along with the copies of documents
seeking amendment in existing consent to operate under change in product mix under the provision of EIA Notification 2006 amended
on 02.03.2021.

Exiting Clearances:

1. Environmental Clearance is granted to the industry. (F. No. J-11011/363/2016-1A-1I(1)) dated 02.01.2018.

2. Amendment in Environmental Clearance is granted to the industry. (F. No. J-11011/363/2016-IA-1I(I)) 12th April 2018. for
by-products details, details of hazardous waste generation and is management and process emission generation and its
management.

3. The unit has valid consent to operate vide No: - Format 1.0/CC/UAN No. MPCB-CONSENT-0000116158/C0/2202001572
dated 24.02.2022 valid up to 30.06.2024.

4. Industry has submitted proposal on PARIVESH portal on 13.01.2023. Single Window No SW/2397/2023

Project details:

A. Products with change in product mix as below:

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Lead” dtd. 26th April 2023

Page 2 of 6B



MAHARASHTRA POLLUTION CONTROL BOARD

Sr. Product EC Existing Addition (+)/ Quantity
No. Quantity, Quantity as | Deletion (-), | Proposed/ after
MT/M per CTO, MT/M product mix,
MT/M MT/M

Para Cumidine (PC) & ParaNitro Cumidine (PNC) OR 3

1 | Nitro Amino Benzo tri fluoride (3NABTF)/3 Amino 200 200 0 200
Benzotri Fluoride (3 ABTF)
2, 3 Xylidine & 3, 4 Xylidine (Nitro Ortho Xylene) (3NOx 10

OR - 0 10
4NOx)

OR | 3-Nitrobenzotrifluoride (3-Nitro BTF) - 0 200 200

2 Ortho Anisidine {OA) OR Tri Methyl Hydro Quinine 50 30 -10 20
(THMQ)

3 | 2, 3 Xylidine & 3, 4 Xylidine (Nitro Ortho Xylene) 300 350
2, 4 Xylidine & 2, 6 Xylidine 250 250

OR | OR 2, 5 Xylidine OR 2, 3 Xylenol 0 250

OR 2,4 Xylenol & 2, 5 Xylenol

4 Diphenyl amine derivatives- 4-Methoxy-2- Methyl

60
Diphenyl Amine (MMDPA) 50 60 0

Crystal Diethyl Meta Amino Phenol (Cryst. DEMAP)
OR Dibutyl Para Phenylene Di Amine (DBPPDA)

5 | OR 3 NAP (3 Nitro Acetophenone) 40 10 0 10
OR 3 AAP (3 Amino Acetophenone)
OR 3 HAP (3 Hydroxy Acetophenone)

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

Page 3 of 68



MAHARASHTRA POLLUTION CONTROL BOARD

Sr. Product EC Existing Addition (+)/ Quantity
No. Quantity, Quantity as | Deletion (-), | Proposed/ after
MT/M per CTO, MT/M product mix,
MT/M MTM
_;_ﬁ
p 3 Trifluoro Methyl Acetophenone OR (TFMAP) 80 (10 0 120
Meta Hydroxy Benzo Trifluoride (MHBTF) 0
OR | Otho Hydroxy Benzotrifluoride (OH-BTF) - 0 20 20
OR | 2-Pentanone Oxime - 0 120 120
OR Diphenyl amine derivatives- 4-Methoxy-2- Methyl 0 0 5 5
DiphenylAmine (MMDPA) i
2 Methyl p-Phenylene Diamine Sulphate (2MePPDA
7 | Sulfate) 60 70 5 65
1,3 Cyclohexanedione (1,3 CHD)
OR | Ortho Toluidine (OT) 65 65 j
OR p-Phenelene diamine (PPDA) & Aniline (While ) 0 125 125 il
Manufacturing PPDA, Co-Product aniline generated)
8 | Pilot Piant Product (synthetic Organic chemical) 10 10 0 10
TOTAL 740 740 355 1095

L
"

Change in the product mix in its existing facility is achieved by Addition of 6 new products, No Change in 16 Existing

Products, decrease in production capacity of 4 existing products & Increase Production of 3 Existing Products.
Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

Page 4 of 68



MAHARASHTRA POLLUTION CONTROL BOARD

%  The proposed activity is in such a way that the total production will increased i.e. 355 MT/M, keeping the pollution load
within the consent limit.

B. Pollution load Details:
(i) Water & Wastewater Aspect

Before Product Mix
g:;' Particulars Quantity in CMD
1 Water Consumption 398.3
2 Trade Effluent Generation
Flow, CMD COD TDS
;r. Particular Toté;:‘]l)ow, Strong Weak Strong Weak
o StrongWea
Mg/LiKg/DayMg/LKg/Day| Mg/l [Kg/Day Mg/L|Kg/Day
Process Activity 165.8 144 | - - - - - - - - -
Washing Activity 23 - - - - - - - - -
c Cooling Tower & Boiler 39 - - - - - - - - - -
Total (Trade) 227.8 14.4 [213.4(18028 259.5 33641 7179.9; 383663 | 5522 (61313|13085.6
Domestic Effluent
c Generation, CMD 31 31 - - 600 | 18.6 - - 600 [ 18.6
18626.3
Total 258.8 258.8 28816 mg/1L |7458 Kg/Day{ 14408 mg/L
Kg/Day
Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023
Page 5 of 68

S



MAHARASHTRA POLLUTION CONTROL BOARD

After Product Mix
No. Sr. Particulars Quantity in CMD
1 Water Consumption 397.6
2 Trade Effluent Generation
Flow, CMD CODb TDS
Sr. No Particular Total Flow, Strong Weak Stroag Weak
CMD Strong(Weal - +
g/LKgDayMgLKe/Day Mgl KeDayMg/LKeDay
Process Activity 162.9 157 - | - - - - - - - .
Washing Activity 23 - - - - - - - - -
c Cooling Tower & Boiler 39 - - - - - - - - - -
Total (Trade) 2249 15.7 1209.2151325 805.9 31546(6599.5| 342800 |5382.5 160845 12729
¢ g‘;?:ritt‘:) fﬂé“w‘;“)t 31 31 - | - |600] 186 | - - | 600 | 186
Total 255.9 255.9 29011 mg/L |7424 Kg/Day| 70848 mg/L Klgsll;:y

PP herewith request to maintain the quantities of water consamption and effluent generation as per existing CTO i.e. 460

CMD and 259 CMD respectively
e Water Consumption will reduce by: 0.7 CMD
» Effluent generation will reduce by: 2.9 CMD

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load* dtd. 26th April 2023

s

Page 6 of 8



MAHARASHTRA POLLUTION CONTROL BOARD

¢ Average COD Load will reduce by: 34 Kg/Day

¢ Itis seen from above figures that, after change in product mix the COD, BOD & TDS values of effluent are reducing by
about 0.45 %, 0.46% & 2.66 % respectively

¢ The existing ETP is treating the waste water generated from the existing products to the consented standards. Since the
waste water generated from the proposed product mix will be reduced by 2.9 CMD and has the reduction pollution
parameters viz. COD, BOD and TDS than the existing production profile, it is clear that the existing ETP is adequate to
treat the waste water generated after the change in the product mix. However, the adequacy analysis is based on the
values of existing waste water parameters as they are the same as the parameters of the waste water generated from the
proposed product mix.

e Pollution load of all parameters are calculated on the basis of worst case scenario.

Treatment System
a) Trade Effluent:
* The generated High COD/TDS stream of 15.00 CMD from process is being treated in a treatment system consisting of
primary (collection tank, neutralization tank, and primary clarifier), stripper, multi effect evaporator followed by ATFD.
¢ The MEE condensate is treated along with Weak COD/TDS stream of 213.00 CMD in the ETP comprising of primary
(collection tank, neutralization tank, equalization tank, flash mixer, primary clarification/primary settling tank), secondary
(activated sludge process, bio tower), tertiary (pressure sand filter & Activated carbon filter) with design capacity of 400
CMD.
¢ Treated waste water after PSF and ACF is partially discharged to CETP and balance send to Reverse Osmosis plant. RO
permeate is recycle in facility and RO reject is send to MEE.
b) Domestic Effluent:
o Sewage is being treated in Sewage Treatment Plant of designed capacity 50 CMD for the treatment of 31.0 CMD of sewage.
¢ Treated sewage is being used for gardening as per the consent. Existing treatment facility seems to be adequate and is being
operated satisfactorily.

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about "No Increase in Pollution Load” dtd. 26th April 2023

Page 7 of 68



MAHARASHTRA POLLUTION CONTROL BOARD

The same practice will be continued for the changed production profile also for waste water treatment.

(ii) Air Emission Load:
Stack . . Fuel Consumption after Change in Stack
Stack
No. ck Attached to | Existing Fuel Consumption Product Mix APC system Height ‘H
Boiler I-(8 TPH) .
S-1 Thermopack 6 Coal: 32.83 MT/Day NO Change Fal;ri‘l‘t’::'g 34m
Lakh Kcal/hr
Boiler II-(8 TPH) | LSHS -11.25 KL/D or HSD- | FO-11.25 KL/D Changed to LSHS - Stack 24.50 m.
S2 11.25KLD 11.25 KL/D or HSD- 11.25 KLD )
Hot Oil Unit (4 ) Fabric Bag
Lakh Keal/hr ) Coal for Hot Oil 1 MT/Day NO Change Filter 24.50 m
g3 | HotOilUnit@4 |LSHS 20.83kghr for4 F“";":)“sg’l'(’;g{'ffsg{g fghznf;ghm FabricBag | o
Lakh Keal/hr) | Lakh Kealhr Hot Oil Unit | #7° ' Filter
Boiler-1II (20 Fabric Bag
S4 TPH) Coal 60 MT/Day NO Change Filter ESP 36 m
Acoustic
S5 D.G.Set750 | 1iopy 200 Lar/Hr NO Change Enclosure | 3.50m
KVA
Stack
Acoustic
S-6 D.G- Set 750 HSD 200 Ltr/Hr NO Change Enclosure 3.50m
KVA Stack

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

v Pt

Page 8 of 68



MAHARASHTRA POLLUTION CONTROL BOARD

Stack L. . Fuel Consumption after Change in Stack
No. Stack Attached to | Existing Fuel Consumption Product Mix APC system Height
Acoustic
$-7 D.G.5et500 | yopy 162 LovEir NO Change Enclosure | 3.50m
KVA
Stack
Flue Gas Parameter:
Sr. Parameters: Fuel Before chang.e in | After chang? in |\ IPCB Norms
No. product-mix product-mix
Total Particulate Matter Boiler-I ( 8
1 | TPHY Thermopack 6 Coal 20-50 mg/Nm?3 No Change <150 mg/Nm?
Lakh Kcal/hr
SOz Boiler-I ( 8 TPH) / Thermopack 6
2 Lakh Kcal/hr Coal 10-30 Kg/Day No Change <600 Kg/Day
N . Existing: FO
- Boiler -11
3 Total Particulate Matter- Boiler -If (3 Proposed: LSHS <150 mg/Nm? No Change <150 mg/Nm?>
TPH)
or HSD
) Existing: FO
4 |SO2-Boiler -1 (8 Proposed: LSHS | <2430 Kg/day No Change <2430 Kg/day
TPH)
or HSD
Total Particulate Matter-Hot Oil unit (4 3 3
- <
5 LakhKcal/hr) Coal 20-50 mg/Nm No Change 150 mg/Nm
6 | SO2- from Hot QOil unit (4 LakhKcal/hr) Coal 10-30 Kg/Day No Change < 240 Kg/Day
Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023
Page 9 of 68

s




MAHARASHTRA POLLUTION CONTROL BOARD

Sr. Parameters: Fuel Before chang-e in | After chang? ‘| MPCB Norms
No. product-mix product-mix
e |
. I Existing: FO
7 | Total Particulate Matter-Hot Oil wnit (4 | (0 o'y ops | <150 mg/Nm? No Change | <150 mg/Nm?
Lakh Kcal/hr)
or HSD
Existing: FO
8 | SO2- from Hot Oil unit (4 Lakh Kcal/hr) Proposed: LSHS <45 Kg/day No Change 45Kg/Day
or HSD
9 :gg)l Particulate Matter- Boiler -1l (20 Coal 20-50 mg/Nm? No Change <150 mg/Nm?
10 | SO2- from Boiler —I11 (20 TPH) Coal 10-30 Kg/Day No Change <600 Kg/Day
1 | ol Particulate Matter- D.G. Set 730 HSD 1040 mgNm® | NoChange | <150 mg/Nm®
12 igi' D.G. Set 750 HSD 1-20 Kg/day No Change <96 Kg/day
13 | ) oral Particulate Matter- .G Set 750 HSD 1040 mgNm® | NoChange | <150 mg/Nm®
14 |502-D.G.Set 750 HSD 1-20 Kg/day No Change <96
KVA
15 ;‘\’;ﬂ Particulate Matter- D.G. Set 500 HSD 10-40 mg/Nm? No Change | <150 mg/Nm®
16 | SO2-DG.Set500 HSD 1-20 Kg/day No Change <96
KVA
Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023
Page 10 of 68

W

Loe—



MAHARASHTRA POLLUTION CONTROL BOARD

Process stack:-
Sr. No. | Stack Attached to | APC system Stack Height
Water Scrubber
Pr
1 ocess stack Scrubbing Media:-10% Soda Solution ltm
Process emission Parameters:
Before change in | After change in | Standards as
Sr. No Parameters product-mix product-mix per MPCB
1 Acid Mist 5-15 mg/Nm?3 5-15 mg/Nm? | 35 mg/Nm?
2 SO2 (From process) 10-20 PPM 10-20 PPM 50 PPM
(iii) Hazardous Wastes load;
Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for treatment and disposal of hazardous waste:
Sr. Type of Waste Cat. | Asper EC | Existing Qty as | After Change in Disposal
No Ne. per CTO Product Mix Qty.
1. Used/Spent Qil 5.1 91 91 MT/A 91 MT/A Sale to authorized
MT/M party / CHWTSDF
2. Spent Chemical/Spent Acid 32.1 | 836 MT/M | 10853.9 MT/A 103221 MT/A Sale to authorized
party / CHWTSDF
3. | Chemical sludge from waste water | 35.3 50 2378 2378 MT/A CHWTSDF
treatment MT/M MT/A
Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023
Page 11 of 68

oV

By




MAHARASHTRA POLLUTION CONTROL BCARD

Sr. Type of Waste Cat. | Asper EC | Existing Qty as | After Change in Disposal
No No. per CTO Product Mix Qty.
4. | Empty barrels / containers /liners | 33.1 25 300 Nos./Y 300 Nos./Y CHWTSDF
contaminated with hazardous Nos/M
chemicals /wastes
5. Spent Catalyst 352 0.07 0.646 0.480 MT/A Sale to authorized
MT/M MT/A party / CHWTSDF
6. | Any process or distillation residue | 36.1 28 MT/M 336.2 602 MT/A CHWTSTF
MT/A
7. Concentration or evaporation 37.3 | 1778 MT/M | 564 MT/A 564 MT/A CHWTSTF
residue
8. | 20.4 Process Sludge (Ortho Nitro { 204 | 150 MT/M | 1799.5 MT/A 1799.5 MT/A Sale to authorized
Cumene ( from p Cumidiene ' party / CHWTSDF
9. Process residue 2 Nitro BTF/ 2 204 | 41 MTM 491.8 MT/A 491.8 MT/A Sale to authorized
Amino BTF/4 Amino BTF party / CHWTSDF
Recovered IPA
10. Spent chemical 32.1 135 MTM 1619.8 MT/A 1767.1 MT/A Sale to authorized
party / CHWTSDF
11. 20.4 Process Sludge 204 20 MT/M 239.5 MT/A 261.3 MT/A Sale to authorized
{(OHBTF/OA BTF From TFMAP) party / CHWTSDF
12. 20.4 Process Sludge 204 25 MT/M 167 MT/A Sale to authorized
(Ortho Toluidine (OT)) 179.8 MT/A party /f CHWTSDF
13. 20.4 By product 204 Not 119.8 119.8 MT/A Sale to authorized
(Aniline) Mentioned MT/A party / CHWTSDF
Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023
Page 12 of 68

M




MAHARASHTRA POLLUTION CONTROL BOARD

Sr. Type of Waste Cat. | Asper EC | Existing Qty as | After Change in Disposal
No No. per CTO Product Mix Qty.
Total 3154.07 18676.84 18563.98 MT/A
MT/M MT/A

Technical Committee Deliberations:
The proposed project was discussed on the basis of documents — NIPL Certificate and presentation made by the industry. Product
wise load calculation in terms of wastewater, Air emissions & Hazardous waste generation were discussed. Existing consent to

operate, Environmental Clearance, NIPL Certificate issued by Goldfinch Engineering Systems Pvt. Ltd and product mix Proforma
are taken on the record.

Committee after due deliberations noticed that;

i. Due to the proposed activity the total production of existing quantity will be increased from 740 MT/M to 1095 MT/M i.e.
355 MT/M increase in existing production capacity, whereas the pollution load is within the consented limits.
ii. Change in the product mix in its existing facility will be achieved by

Decreasing production capacity of 4 existing product,
Increasing production capacity of 3 existing products,
Addition of 6 new products and

Keeping the production capacity of 16 existing product same.

iii. PP shall maintain the quantities of water consumption and effluent generation as per existing CTO i.e. 400 CMD and 259
CMD respectively

e Water Consumption will reduce by: 0.7 CMD
o Effluent generation will reduce by: 2.9 CMD
e Average COD Load will reduce by: 34 Kg/Day

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

o ,Qlaw@a__

Page 13 of 68



MAHARASHTRA POLLUTION ¢

» Itis seen from above figures that, after change in product mix the COD, BOD & TDS values of effluent are reducing
by about 0.45 %, 0.46% & 2.66 % respectively
iv. Change of Fuel FO to LSHS/HSD, No increase in air pollution
v. The Hazardous waste generated from Proposed product is reduced by 110.48 MT/A
vi. The overall pollution load is not increased after change in product — mix.

Technical Committee Decision:
Technical Committee decided to recommend the case for change in product under product mix with a complisnce of the

following conditions;

() Industry shall comply with all the conditions stipulated in Environmental Clearance and ensure display/upioad of six- monthly
compliance monitoring report on their official website.

(it) Industry shall dispose the by-products as per the provision of H&OW Rule

(iii) Industry should not manufacture any other product for which permission is not granted by the Board.

(iv) Industry shall ensure connectivity of OCEMS to Board server.

o

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollation Load” dtd. 26th April 2023
Page 14 of GB



MAHARASHTRA POLLUTION CONTROL BOARD

Agenda item No Item no 2
Proposal No. MPCB-CONSENT-0000162306A
. ) M/s. IPCA Laboratories Limited (UNIT-II).
Project Details Plot No. G-4 to G-7, MIDC Waluj, Tal. Gangapur, Dist. Aurangabad.
NIPL Certificate NIPL certificate issued by Goldfinch Engineering Systems Pvt. Ltd.
Introduction:

This has reference to the online proposal submitted. UAN no. MPCB-CONSENT-0000162306A along with the copies of documents
seeking CTE under change in product mix under the provision of EIA Notification 2006 2006 amended on 02.03.2021.

Exiting Clearances: ,
1. Environmental Clearance is granted to the industry vide SEIAA-EC-0000000322 dated 01.06.2018.
2. The unit has valid consent to operate vide No. Format1.0/CC/UAN No. MPCB CONSENT-0000108590/CR/2205000402 valid
up to 31.12.2024.

3. Industry has submitted proposal on PARIVESH portal on 22.02.2023 Single Window No (SW/2444/2023)

Project details:
A. Products with change in product mix as below:
. . e Proposed/ after
As Exist -
Sr. Product EC@%;?X;'W peéT(x;s e Addition (+)/ product mix
No. (MT/A) Deletion (-) (MT/A)
1 DSA 120 110 60 50

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

Page 15 of 68



MAHARASHTRA POLLUTION CONTRCL BC

sr. Product BC Quantity | Asper oxsting | addition (+)/ ! praduct mix
No. (MT/A) (1\(#:[';?&) Deletion (-) (MT/A)
2 T-2A 24 4 -4 0

3 3-MT-2A 20 20 -10 10

4 Chlorthalidone 5 2 -2 0

5 TFDSA 5 2 2 0

6 CPSP 50 95 -45 50

7 Metoclopramide HCL 25 1 -1 0

8 Acelofenac 5 2 -2 0

9 Valsartan (MV-1 - HCL) 20 120 +60 180
10 TBCA 50 40 0 40

11 Leo-Ester 10 5 -5 0

12 | PTU(P-Toluene Sulfonil Urea) 10 5 -5 0

13 Lasamide 100 100 +100 200
14 S-CPPB(lIlgf-ig?::)im of 10 5 ) 0

Minutes of ¥st Technical Committee Meeting (2023-2024), for certification about "No Increase in Pollution Load” dtd. 26th April 2023

Page 16 of 68



MAHARASHTRA PCGLLUTION CONTROL BOARD

o . g Proposed/ after

Sr. Product EC(B(};?;;lty As peé'llil(:;lstmg Additilon Y product mix

No. (MT/A) Deletion (-) (MT/A)
DCBOC (Intermediate of " 0

15 Limotrigind) 10 2 2

16 CPD 10 2 2 0

17 DTP (Inte.nnf:dlatc of 10 2 2 0

Quetiapine)
18 TBTC 50 20 -15 3
19 R&D Product 5 5 -1 4
Total 539 539 0 539

% Change in the product mix in its existing facility is achieved by:
 Increasing production capacity of 2 existing products,
* No Change in 1 Existing Products,
¢ Deletion of 11 Existing Products and
¢ Decreasing production capacity of 5 existing products.

¢ The proposed activity is in such a way that the total production will remain the same i.e. 539 MT/A. and also
pollution load is within the consented limits.

B. Pollution load Details:

@) Water & Wastewater Aspect
Before Product Mix

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

Page 17 of 68



MAHARASHTRA POLLUTION CONTRGL BOARD

;: Particulars Quantity, CMD H
1 Water Consumption 229.2 ﬁ}l
2 Trade Effluent Generation

Flow, CMD COD TDS
Sr. No Particular Total Flow, Strong Weak Strong Weak T;l
CMD Strong [Weak g
mg/l]l(g/Day’mglllKg/Day mg/l ay| mg/l h(g/Dﬁ
R M
a Process & Washing 86.1 - 55.6 0383 521.7 2405 | 133.7 H
Activity
35.5 169 6 1042 37
b Cooling Tower & Boiler 5 - - - - -
Total (Trade) 91.1 55.6 35.5 PA83| 521.7 1169 6 2405 | 133.7 | 1042 | 37
C Domestic Effluent, CMD 15 - - - (600 9 - - 700 | 105
Grand Total 106.1 55.6 35.5 9383 521.7 |769| 15 | 2405 | 133.7 1749.1] 47.5 ‘
After Product Mix

Sr. . i

No Particulars Quantity, CMD
1 Water Consumption 273

Minutes of 15t Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

Page 18 of 68



MAHARASHTRA POLLUTION CONTROL BOARD

:: Particulars Quantity, CMD
2 Trade Effluent Generation
Flow, CMD COD TDS
Sr. No Particular Total Flow, Strong Weak Strong Weak
CMD Strong [Weak
mgIlKg/Daylmg/IlKg/Day mg/l Kg/Day| mg/ IKg/Day
P hi
a rocess & Washing 85.7 55.2 699 369.8 2377 | 131.2
Activity 35.5 169| 6 1042 | 37
b Cooling Tower & Boiler 5 - - - - -
Total (Trade) 90.7 55.2 35.5 6699 369.8 (169 6 2377 | 131.2 | 1042 | 37
C Domestic Effluent, CMD 15 - - - |600f 9 - - 700 | 10.5
Grand Total 105.7 55.2 355 F704| 369.8 (769 15 | 2379 | 131.2 |1049.1] 47.5

PP herewith request to maintain the quantities of water consumption and effluent generation as per the existing CTO i.e.,230

CMD and 106.1 CMD respectively.

Water Consumption will be reduced by 1.9 CMD.

Effluent generation will reduce by 0.4 CMD.

It is seen from the above figures that, after change in product mix the COD, BOD & TDS values of effluent are decreased
by 29%, 27.8% & 1.86% respectively.

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

2

Page 19 of 68



MAHARASHTRA POLLUTION CONTROL BCARD .

This major reduction in COD & BOD is due to the change in the process of Lasamide i.e., from batch process e
continuous process. The existing ETP is treating the wastewater generated from the existing products to the consentelt
standards. Since the wastewater generated from the proposed product mix has decreased in parameters, existing EY®
is adequate to treat the wastewater generated after change in product mix. However, the adequacy analysis is based on
the values of existing wastewater parameters as after change in product mix pollution load is on lower side.

Pollution load of all parameters are calculated on the basis of worst-case scenario.

Treatment System:

The trade effluent is segregated into Strong stream & Weak stream. Strong stream from process is treated in Stripper, MBE
followed by ATFD.

Weak stream from utility blow downs is being treated in full-fledged ETP comprising of primary (collection tank, Neutralization
tank, Equalization tank, Primary clarifier/Primary settling tank), Condensate from MEE along primarily treated lean stream s
fed to Secondary (Bio reactor), followed by Tertiary (Pressure sand filter & Activated carbon filter). Treated effluent is fed ko
Reverse osmosis.

Tertiary treated wastewater amounting to 55.6 CMD is fed to RO. RO permeate is recycled in utilities & RO reject is fed #o
MEE.

Tertiary treated effluent amounting to 35.50 CMD afier achieving MPCB standards is being discharged to CETP.
Salts from ATFD sent to CHWTSDF

Domestic wastewater 15 CMD is treated separately in STP having capacity 40 CMD

(if) Air Emission Load:

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load™ dtd. 26th April 2023

s

Page 20 of 68



MAHARASHTRA POLLUTION CONTROL BOARD

Sr. Stack As per Existing Fuel Proposed Fuel Stack Height
No. | Attached to As per EC CTO Consumption Consumption APC system from ground
Coal-6 Coal-6 MT/Day
S-1 Boiler-1 | Coal/Briquette- | MT/Day No Change Fabric Bag Filter 36m
(2TPH) 15 MT/Day | Briqutte-15 Briqutte-15 MI/D Multi Cyclone
MT/Day riqutte- ay
53 1]330812;; - HSD 300 AmsusctaEcI;(closure 30 m*
. HSD 300 Lit/D: No Ch:

S DG Set-2 i Lit/Day ey O -IANES 1A coustic Enclosure 30

600 KVA** Stack m

» * The existing CTO height of DG Set-1 (1000 KVA) is mentioned as 6 m above the roof, the actual stack height provided
is 30 m from the ground. Hence, request to correct the stack height while issuing the consent.

» **As per CTE under change in product mix application one additional DG of 600 KVA capacity is proposed but no
change in fuel quantity, total combined fuel quantity for both DG set (1000 KVA and 600 KVA) will be 300 liter/day.

Flue Gas Parameter: -

Sr. Parameters | Before change in | After change in | Standards as per
No. product-mix product-mix MPCB

1 PM (From Coal) | 20-40 mg/Nm*® | 20-40 mg/Nm? 50 mg/Nm?

2 SO; (From Coal) 2-10 kg/day 2-10 kg/day 60 kg/day

3 SOz (From HSD) | 0.5-2.5 Kg/day | 0.5-2.5 Kg /day 6 Kg/day

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about "No Increase in Pollution Load” dtd. 26th April 2023

Qo

Page 21 of 68

e



MAHARASHTRA POLLUTICN CONTROL ROARD

Process Stack:
;:, Stack Attached to | APC system | Stack Height
1 Process Scrubber | Venturi Scrubber 16 m
Process emission Parameters:
Sr. No Parameters Before change in | After change in | Stamdards as
) product-mix product-mix per MPCB
Acid Mist 5-15 mg/Nm? 5-15 mg/Nm? 35 mg/Nm?
2 SO2 (From process) 10-20 PPM 10-20 PPM 50 PPM
3 NH3* <50 PPM <50 PPM Not Mentioned

*NH; is a parameter generating from existing Products but missing in current CTO, now incorporated in ACT@.

(iii) Hazardous Wastes load;
Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for treatment and disposal of hazardous
waste:
. . After Change in
Sr. Cat. | AsPer | AsPer Existing . R
No Type of Waste No. EC CToO. Qty. Product Mix | UOM Disposal
Qty.
. Sale to Authorized |
1 Used or spent oil 5.1 1.5 L5 1.5 1.5 MT/A Party/CHWTSDE ]

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

Page 22 of 68




' MAHARASHTRA POLLUTION CONTROL BOARD

. L. After Change in
Sr. Cat. | AsPer | AsPer | Existing . .
No Type of Waste No. EC CTO. oty. Product Mix | UOM Disposal
Qty.
2 Spent Carbon 283 36 32.67 32.67 12.25 MT/A CHWTSDF
. Sale to Authorized
3 Spent Organic Solvent 28.6 18 106.99 106.99 160.49 MT/A Party/CHWTSDF
Empty barrels
/containers/liners
) ) 2500 2500 2500 Sale to Authorized
4 contaminated with 33.1 MT/A Nos/A Nos/A 2500 Nos/A Nos/A Party/CHWTSDF
hazardous
chemicals/wastes
s | Chemicalsldgefrom | 0.1 ), 720 720 720 MT/A CHWTSDF
wastewater treatment
6 Any process or 36.1 | 276* | 20487 | 204.87 207.15 MT/A CHWTSDF
distillation residue
Process Residue and
7 28.1 200 162.05 162.05 70.62 MT/A CHWTSDF
wastes
8 Concentration or 373 | 80 80 80 80 MT/A CHWTSDF
evaporation residues
9 Date-expired products 28.5 15 15 15 15 MT/A CHBWTSDF
Off specification
10 products 28.4 5 5 5 5 MT/A CHWTSDF
Spent ion exchange
1 resin containing toxic 352 4 4 4 4 MT/A CHWTSDF

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

oz Moa

Page 23 of 68



MAHARASHTRA POLLUTION CONTROL BOARD

L. After Change in
;’; Type of Waste (;;:' A;‘l;er ?:STIZ;T Ex(;tymg Product Mix | UOM Disposal
Qty.
metals
12 Spent Acid 28.1 400 422 422 476.47 MT/A CHWTSDF
. Sale to Authorized
3 E-Waste - ! 1 ! ! MT/A Recycler/ Dismantler
*PP claimed that, In issued EC quaatity is reflected wrongly as 27.6 MT/A, actually it is 276 MT/A
Non-Hazardous Waste:
' .. After Change in
i‘; Type of Waste Ag;’ (‘;r E’:‘;;“g Product Mix | UOM Disposal
Qty.
1 M.S. Scrap 1500 1500 1500 Kg/M | Sale to authorized party
2 Paper Waste 12 12 12 MT/A { Sale to authorized party
3 Packing Boxes/ Corrugated 6 6 6 MT/A | Sale to authorized party
Boxes
4 Broken Glass 2.0 2.0 2.0 MT/A | Sale to authorized party
Sale to Brick
5 Boiler Ash 182.50 182.50 182.50 MT/A ale to Tre
Manufacturer
Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023
Page 24 of 68

0% ,@ow?da_ L



MAHARASHTRA POLLUTION CONTROL BOARD

6 Wooden Scrap 4.0 4.0 4.0 MT/A | Sale to authorized party
7 Plastic Scrap Bags 4.0 4.0 4.0 MT/A | Sale to authorized party
8 Electrical wire 1.0 1.0 1.0 MT/A | Sale to authorized party
9 Cartridge filters 1.0 1.0 1.0 MT/A | Sale to authorized party
10 drﬁgi’?&i‘:;';e:tc_ 4560 4560 4560 NoM | Sale to authorized party
11 Empty Filter Bags 100 100 100 No/M | Sale to authorized party
12 Empty cleaned 1000 1000 1000 Nos/Y | Sale to authorized party
fibers drums

» There is reduction in hazardous waste after change in product mix i.e. 1.61 MT/A.
Technical Committee Deliberations:

The proposed project was discussed on the basis of documents — NIPL Certificate and presentation made by the industry. Product
wise load calculation in terms of wastewater, Air emissions & Hazardous waste generation were discussed. Existing consent to
operate, Environmental Clearance, NIPL Certificate issued by Goldfinch Engineering Systems Pvt. Ltd and product mix Proforma
are taken on the record.

Committee after due deliberations noticed that;
i. Change in the product mix in its existing facility is achieved by:
¢ Increasing production capacity of 2 existing products,
e No Change in 1 Existing Products,

Minutes of 1st Technical Committee Meeting (2023-2024), for certification about “No Increase in Pollution Load” dtd. 26th April 2023

Page 25 of 68



MAHARASHTRA POLLUTION CONTE L ECARD

* Deletion of 11 Existing Products and
¢ Decreasing production capacity of 5 existing products.
* The proposed activity is in such a way that the total production will remain the same Le. 539 MT/A. and aleo
pollution load is within the consented limits.
#i. PP herewith request to maintain the quantities of water consumption and effluent generation ss per the existing
CTO i.e.,230 CMD and 106.1 CMD respectively.
e Water Consumption will be reduced by 1.9 CMD.
* Effluent generation will reduce by 0.4 CMD.
¢ Itis seen from the above figures that, after change in product mix the COD, BOD & TDS values of effluent ane
decreased by 29%, 27.8% & 1.86% respectively.
i#. As per CTE under change in product mix application one additional DG of 600 KVA capacity i prepesed but me
change in fuel quantity, tota! combined fuel quantity for both DG set (1000 KVA and 600 KVA) willl be 380 liter/dsy.
iv. NHs is a parameter generating from existing Products but missing ia current CTO, now incorporated in ACTO